STATE OF MAINE

Department of Environmental Protection

JOHN ELIAS BALDACCI Beth Nagusky
GOVERNOR ACTING COMMISSIONER

December 6, 2010

Richard and Jennifer Kemp
6 Tide Mill Lane
Phippsburg, ME 04562
Rkemp6@suscom-maine.net

RE: Maine Waste Discharge License (WDL) Application #W001085-5A-E-T
FINALIZED WDL Transfer

Dear Mr. & Mrs. Kemp:

Enclosed, please find a copy of your finalized Maine WDL, which was approved by the Department of
Environmental Protection. Please read the license and its attached conditions carefully. You must
follow the conditions in the order to satisfy the requirements of law. Any discharge not receiving
adequate treatment is in violation of State law and is subject to enforcement action.
[...]
\ 2-CHLOROETHYLVINYL ETHER 20

Revised July 2009

Page 3

DEPLW 0740-B2007



Printed 7/14/2009 Maine Department of Environmental Protection
WET and Chemical Specific Data Report Form
This form is for reporting laboratory data and facility information. Official compliance reviews will be done by DEP.

ACROLEIN

ACRYLONITRILE

BENZENE

BROMOFORM

CARBON TETRACHLORIDE

CHLOROBENZENE

CHLORODIBROMOMETHANE

CHLOROETHANE

CHLOROFORM

DICHLOROBROMOMETHANE

ETHYLBENZENE

METHYL BROMIDE (Bromomethane)

METHYL CHLORIDE (Chloromethane)

< < LKL LKL LKL IKLILIKL[KIKL K
[ Z|Z
vjaja|g|w|a|awlo|a|a|o|S|S

METHYLENE CHLORIDE

TETRACHLOROETHYLENE
(Perchloroethylene or Tetrachloroethene)

(&3]

<[<

TOLUENE 5

V TRICHLOROETHYLENE (Trichloroethene) 3

\% VINYL CHLORIDE 5

Notes:
(1) Flow average for day pertains to WET/PP composite sample day.

(2) Flow average for month is for month in which WET/PP sample was taken.

(3) Analytical chemistry parameters must be done as part of the WET test chemistry.

(4) Priority Pollutants should be reported in micrograms per liter (ug/L).

(5) Mercury is often reported in nanograms per liter (ng/L) by the contract laboratory, so be sure to convert to micrograms per liter on this spreadsheet.
(6) Effluent Limits are calculated based on dilution factor, background allocation (10%) and water quality reserves (15% - to allow for new or

changed discharges or non-point sources).

(7) Possible Exceedence determinations are done for a single sample only on a mass basis using the actual pounds discharged. This analysis
does not consider watershed wide allocations for fresh water discharges.

(8) These tests are optional for the receiving water. However, where possible samples of the receiving water should be preserved and saved
for the duration of the WET test. In the event of questions about the receiving water's possible effect on the WET results, chemistry tests
should then be conducted.

(9) pH and Total Residual Chlorine must be conducted at the time of sample collection. Tests for Total Residual Chlorine need be conducted
only when an effluent has been chlorinated or residual chlorine is believed to be present for any other reason.

Comments:

Revised July 2009 Page 4 DEPLW 0740-B2007



MAINE DEPARTMENT OF ENVIRONMENTAL PROTECTION
WHOLE EFFLUENT TOXICITY REPORT
MARINE WATERS

Facility Name MEPDES Permit #
Pipe #

Facility Representative Signature
By signing this form, | attest that to the best of my knowledge that the information provided is true, accurate, and complete.

Facility Telephone # Date Collected Date Tested
mm/dd/yy mm/dd/yy
Chlorinated? Dechlorinated?
Results 9% effluent Effluent Limitations
mysid shrimp sea urchin A-NOEL
A-NOEL C-NOEL
C-NOEL
Data summary mysid shrimp sea urchin
% survival % fertilized
QC standard >90 >70 Salinity Adjustment
lab control brine
receiving water control sea salt
conc. 1 ( %) other
conc. 2 ( %)
conc. 3 ( %)
conc. 4 ( %)
conc. 5 ( %)
conc. 6 ( %)
stat test used

place * next to values statistically different from controls

Reference toxicant mysid shrimp sea urchin
A-NOEL C-NOEL

toxicant / date
limits (mg/L)
results (mg/L)

Comments

Laboratory conducting test

Company Name Company Rep. Name (Printed)
Mailing Address Company Rep. Signature
City, State, ZIP Company Telephone #

Report WET chemistry on DEP Form ""ToxSheet (Marine Version), March 2007."

DEPLW 0742-B2007, Revised July 2009 Printed 7/14/2009



ATTACHMENT B



(10/21/2Z1 “A31) s|x"SMO[30SD

T9r0MId3Q "WnN 30

‘KeMme PIJRO[) Y20[q Y3 JI , ], B SB UMOYS 3q PINOYs A3Anoe Y20[d 7 10N

-ABp joRa JOJ MO[J [E10} MOYS PINOYS ABp Suo uey) alow Supse] suuols “Aep Iod suoj[ed se paisi] aq pInoys ejep Mo[ i AON

STV.10L
T
T
£7
[
1T
02
61
81
L]
91
Sl
1
£1
4
11
01
6
8
L
9
<
4
£
4
I
SAHONI | sTHONI | mmwols
S¥H SNOTIVD AGANON IIANN NMAFWON MATGANN MAGNON MAGNNON MH XV | TV.IOL 40 "'ON
NOILVYAd MOTIIIAO qLvda LNAAL
INHAT LNIAT NOLLYDO1 NOLLVDOT ‘NOLLYDO1 NOLLVDO1 NOLLVDOOT NOLLYDOT LYVIS OS2
(. TWALIALLDV MD0718 O {(AVA ¥dd SNOTTVD) VIVA MOTd Y1vQa dI0Tdd
Hivda SAHONI NOLLV.LIIOMYd TV.LOL ATYVHA
‘Ad QaNDIS AVAA ONLLIOJAY
"ON LINYAd SHAJN / STAdgN LOTYLSIA MO ALITVIDINOA

SHINAOTOA ANV ALTALLDY OSD
NOILDALOYd TVININNOYIANT 4O INHINLAVJLIA ANIVIA




ATTACHMENT C



Maine Department of Environmental Protection

Effluent Mercury Test Report

Name of Facility: Federal Permit # ME
Pipe #
Purpose of this test: Initial limit determination
Compliance monitoring for: year calendar quarter
Supplemental or extra test

SAMPLE COLLECTION INFORMATION

Sampling Date: | | | | Sampling time: AM/PM
mm dd yy
Sampling Location:

Weather Conditions:

Please describe any unusual conditions with the influent or at the facility during or preceding the
time of sample collection:

Optional test - not required but recommended where possible to allow for the most meaningful
evaluation of mercury results:

Suspended Solids mg/L Sample type: Grab (recommended) or
Composite

ANALYTICAL RESULT FOR EFFLUENT MERCURY

Name of Laboratory:

Date of analysis: Result: ng/L (PPT)
Please Enter Effluent Limits for your facility
Effluent Limits: Average = ng/L Maximum = ng/L

Please attach any remarks or comments from the laboratory that may have a bearing on the results or
their interpretation. If duplicate samples were taken at the same time please report the average.

CERTIFICATION

| certifiy that to the best of my knowledge the foregoing information is correct and representative of
conditions at the time of sample collection. The sample for mercury was collected and analyzed
using EPA Methods 1669 (clean sampling) and 1631 (trace level analysis) in accordance with
instructions from the DEP.

By: Date:

Title:

PLEASE MAIL THIS FORM TO YOUR ASSIGNED INSPECTOR

DEPLW 0112-B2007, Revised July 2009 Printed 7/14/2009



ATTACHMENT D



COMMENTS

DEP-49-CSO-Dedicated.xls (rev. 12/12/01)

Doc Num: DEPLWO0463

NOILYINQ
WYOLS]|

NOILV1IJID3dd|

RINLYYIIWIAL

WEATHER

SNOILIANOD

AN3N1443
Q3aN318
Q3LvINDIVD

DATE:

AN3N1443
AYdYANOD3S

TSS

IYAOWIY
1N32¥3d|

1N3NT443]
AdYWIdd|

AN3NTANT
AdYWIdd|

AN3N1443
Q3aN318
Q3LvINDTVYD

SIGNED BY:

AN3N1443
AdYANOD3S

BOD5

IYAOWIY
1N32¥3d|

1N3NT443]
AdYWIdd|

AN3NTANI
AdYWIdd|

1N3NT443]
AdYWIdd|

NI SQI10s
378v31LL3S

Hd

AN3N1443
Q3aN318
Q3LvINDIVD

MEPDES/NPDES Permit No.

AN3N1443
AYYANOD3S NI
v234 /110273

DEPARTMENT OF ENVIRONMENTAL PROTECTION

1N3NT443]
AdYWIdd NI
v234 /110273

DEP-49-CSO FORM FOR USE WITH DEDICATED CSO PRIMARY CLARIFIERS
BACTERIA

1N3NT443]
AdYWIdd NI
Iv234 /110273

State License No.

1N3NT443]
AdYWIdd NI
v234 /110273

1N3NT443]
AdYWIdd NI
v234 /110273

AN3N1443
Q3aN318
Q3LvINDTVD

AN3N1443
AYdYANOD3S
NIIvYNQIS3Y
ANI™HOTHO|

CI RESIDUALS

1N3NT443]
AdYWIdd|
NIIvYNQISTY
ANI™HOTHO|

3s0qQ
3ANI™IOTHI XVW|

AIYWId|
ANNOYY
SSVdAG OS2 INYL|

Q3Lv3dL MOTd
AdYANOD3S

3LV 9NIQVOT|
DVIINS
¥ITJTAV D)
SSVYdAg

NOILVAING
SSVYdAg

SECONDARY BYPASS FLOW DATA

V3Idv 30v4INS
¥ITJTAV D)
SSVYdAg
AdYANOD3IS

WET WEATHER BYPASS OPERATIONS REPORT FOR

AdYANODO3IS
9INISSVdAG
MOTd AIYWINd|
Q3LvI™L

DATE

AV 3A|
HLNOW

In Hrs

F

mg/L %o mg/L mg/L mg/L mg/L % mg/L mg/L

mg/L

ml/L

#/100 | #/100 | #/100 | #/100

#/100

mg/L mg/L

mg/L

Max

Avr

hrs Gpd/Sf MG MG mg/L
Number of discharge days

Sf

Me

10
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31

Max

Total
Avr



MAINE POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT
AND
WASTE DISCHARGE LICENSE
FACT SHEET
Date: September 11, 2009
MEPDES PERMIT: ME0100021
WASTE DISCHARGE LICENSE: W002678-6D-G-R
NAME AND ADDRESS OF APPLICANT:
CITY OF BATH (City)

55 Front Street

Bath, ME. 04530
COUNTY: Sagadahoc
NAME AND ADDRESS WHERE DISCHARGE OCCURS:

Bath Water Pollution Control Facility (BWPCF)
Town Landing Road
Bath, ME 04530

and

Four (4) Combined Sewer Overflow (CSO) Outfalls:

Qutfall # Location Receiving Water & Class

003 Rose Street Pump Station Kennebec River, SB

004 Pleasant Avenue Pump Station Kennebec River, SB

005 Commercial Street Pump Station Kennebec River, SB

008 Harward Street Pump Station Kennebec River, SB
RECEIVING WATER / CLASSIFICATION: Kennebec River / Class SB

COGNIZANT OFFICIAL AND TELEPHONE NUMBER: Peter Owen, Public Works Director
(207) 443-8330
powens@cityofbath.com

Chris Wallace, Superintendent
(207) 443-8357
cwallace@cityofbath.com



mailto:powens@cityofbath.com
mailto:cwallace@cityofbath.com

ME0100021 FACT SHEET Page 2 of 16
W002678-6D-G-R

1. APPLICATION SUMMARY

a. Application: The City of Bath (City) has filed a timely and complete application with the
Department for the renewal of combination Maine Pollutant Discharge Elimination System
(MEPDES) permit #ME0100021/Maine Waste Discharge License (WDL)#W002678-5L-F-R,
which was issued by the Department on October 26, 2004 and is scheduled to expire on October
26, 2009. It is noted the 10/26/04 was subsequently modified on April 26, 2006 to incorporate
the monitoring requirements established in Department rule 06-096 CMR Chapter 530, Surface
Water Toxics Control Program, promulgated on October 12, 2005. The 10/26/04 permitting
action authorized the monthly average discharge of up to 3.5 million gallons per day (MGD) of
secondary treated sanitary wastewater from a publicly owned treatment works (POTW), as well
as the discharge of an unspecified quantity of primary treated waste water from a secondary
treatment bypass structure at the treatment facility, and an unspecified quantity of excess
combined sanitary and storm water during wet weather events from four (4) combined sewer
overflow (CSO) outfalls to the Kennebec River, Class SB, in Bath, Maine.

b. Source Description: The City of Bath operates a municipal wastewater treatment facility (Bath
Water Pollution Control Facility, BWPCF) located on Town Landing Road in Bath for the
treatment of domestic, industrial and commercial waste waters generated by users within the
City of Bath. There are no significant industrial users contributing flows greater than 10% of
the volume of wastewater received by the treatment facility. The BWPCF receives industrial
wastes from Bath Iron Works (BIW), which is monitored by BIW and the BWPCF.

The BWPCF sewer collection system is approximately 11.5 miles in length and is a combined
(sanitary and storm water) system. The BWPCEF currently maintains thirteen (13) pump
stations, of which seven (7) are currently equipped with a back-up power supply. There are
currently four (4) remaining combined sewer overflow (CSO) points associated with the
collection system, which are identified in Special Condition K, Conditions For Combined
Sewer Overflows (CSOs), of this permit.

Maps showing the location of the BWPCEF, the plant outfall and the CSO outfalls are included
as Attachment A of this Fact Sheet.

c. Waste Water Treatment: The BWPCF provides a secondary level of treatment via an activated
sludge treatment process. Screenings and grit are removed at the headworks by means of an
automatic climbing rake and swirl grit chamber with grit screw apparatus. Two secondary
clarifiers were retrofitted in 1999 and now serve as primary treatment clarifiers. Each clarifier
measures 50 feet in diameter and has a capacity of 157,000 gallons. Reaction is accomplished
by two separate aeration trains (2 basins each) and secondary clarification of wastewater is
accomplished using three 180-foot by 12-foot rectangular clarifiers that each has a capacity of
137,000 gallons. Sludge dewatering is accomplished by means of two (2) two-meter belt filter
presses. Dewatered sludge is transported offsite for disposal in the City’s landfill. Secondary
treated waste water is disinfected using sodium hypochlorite and dechlorinated using sodium
bisulfite in detention tanks prior to being discharged to the Kennebec River via a 36-inch
diameter outfall pipe that is fitted with a diffuser to enhance mixing with the receiving waters.
The end of the outfall pipe is submerged to a depth of approximately 24 feet below the surface
of the river at mean low water.




ME0100021 FACT SHEET Page 3 of 16
W002678-6D-G-R

1. APPLICATION SUMMARY (cont’d)

The previous permitting action authorized the City to accept and introduce into the waste water
treatment facility up to 10,000 gallons per day of septage from local septage haulers. The
permittee has requested to carry forward authorization for said quantity and has submitted an
up-to-date transported waste management plan to the Department.

A schematic of the wastewater treatment process is included as Attachment B of this Fact
Sheet.

2. PERMIT SUMMARY

a. Terms and conditions - This permitting action is carrying forward all the terms and conditions of
the 10/26/04 MEPDES permit except that it is reducing the monitoring frequency for whole
effluent toxicity (WET) and chemical specific testing and changing the numeric monthly average
flow limitation to a “report” only requirement.

b. Regqulatory History: This section provides a summary of significant licensing/permitting
actions that have been completed for the BWPCF.

January 9, 1992 — The State of Maine entered into a Consent Agreement and Enforcement
Order with the City, which established a compliance schedule to evaluate and eliminate
combined sewer overflows (CSO’s) through the development of a CSO abatement Master Plan
and associated programs.

September 1995 — A Master Plan document prepared by EER, Inc. and entitled, “Supplemental
Combined Sewer Overflow Facilities Plan Study” was submitted to the Department and the
USEPA for review and approval.

October 27, 1999 — The Department issued WDL #W002678-5L-D-R for a five-year term.
October 1, 1999 — The CSO Master Plan was approved by the Department and the EPA.

July 12, 2000 — The Department issued a modification of the 10/27/99 WDL by establishing
interim mean and maximum concentration limits for mercury.

January 18, 2001 — The Department unilaterally modified the 10/27/09 WDL by establishing
interim average and maximum concentration limits for mercury.

December 27, 2001 — The Department administratively modified WDL #W002678-5L-D-R
through the issuance of combination MEPDES permit #ME0100021/WDL modification
#W002678-5L-E-M to the City. This modification incorporated the terms and conditions of the
MEPDES permit program, established a requirement for a minimum of 85% removal of BODs
and TSS, and revised the pH range limitation from 6.0 — 8.5 SU to 6.0 — 9.0 SU.

February 19, 2003 — The Department issued a Notice of Violation (NOV) to the City for
chronic violations of numeric limitations established in the 12/27/01 permitting action.



ME0100021 FACT SHEET Page 4 of 16
W002678-6D-G-R

2. PERMIT SUMMARY (cont’d)

September 22, 2004 — The USEPA issued an Administrative Order (“AQ”) (AO Docket
No. 04-56) to the City for violations permit conditions established in the 12/27/01 MEPDES
permit #ME0100021.

October 26, 2004 — The Department issued combination MEPDES permit #ME0100021/
WDL#W002678-5L-F-R for a five-year term.

April 10, 2006 — The Department issued a modification of the 10/26/04 permit that established
monitoring requirements in accordance with Department rule 06-096 CMR, Chapter 530,
Surface Water Toxics Control Program, promulgated on October 12, 2005.

February 20, 2008 — The Department approved an updated CSO Master Plan for the City.

August 13, 2009 — The City submitted a timely and complete application to the Department to
renew the 10/26/04 MEPDES permit.

3. CONDITIONS OF PERMIT

Maine law, 38 M.R.S.A. Section 414-A, requires that the effluent limitations prescribed for
discharges, including, but not limited to, effluent toxicity, require application of best practicable
treatment (BPT), be consistent with the U.S. Clean Water Act, and ensure that the receiving waters
attain the State water quality standards as described in Maine's Surface Water Classification
System. In addition, 38 M.R.S.A., Section 420 and Department rule 06-096 CMR Chapter 530,
Surface Water Toxics Control Program, require the regulation of toxic substances not to exceed
levels set forth in Department rule 06-096 CMR Chapter 584, Surface Water Quality Criteria for